TRONCATRICE A DISCO PER METALLI FERROSI
CUTTING-OFF MACHINE WITH CIRCULAR BLADE FOR FERROUS METALS

METALL-KREISSAEGE
TRONGCONNEUSE A DISQUE POUR METAUX FERREUX
CORTADORA DE DISCO PARA METALES FERROSOS

MANUALE DI ISTRUZIONI PER L’USO - INSTRUCTION MANUAL FOR OPERATION
BETRIEBSANLEITUNG - MANUEL D'INSTRUCTIONS POUR L'EMPLOI
MANUAL DE INSTRUCCIONES DE USO

COSTRUTTORE:
MANUFACTURER :
ERBAUER: MACC S.p.A. SCHIO (V1) -ITALY
CONSTRUCTEUR:

CONSTRUCTOR:

MODELLO:

MODEL : TA 400
MODELL:
MODELE:
MODELO:

MATRICOLA:
SERIAL NUMBER:
KENNNUMMER:
MATRICULE:
MATRICULA:

ANNO DI COSTRUZIONE:

YEAR OF CONSTRUCTION: 2010
BAUJAHR:

ANNEE DE CONSTRUCTION:

ANO DE COSTRUCCION :




£' SEVERAMENTE VIETATO UTILIZZARE LA MACCHINA SENZA
L1QUIDO DI TAGLIO.

T IS STRICTLY FORBIDDEN TO USE THE MACHINE WITHOUT
CUTTING FLUID.

ES IST STRENG VERBOTEN, DIE MASCHINE OHNE
sCHNEIDFLUSSIGKEIT IN BETRIEB ZU NEHMEN.

IL EST SEVEREMENT INTERDIT D'UTILISER LA MACHINE SANS
LIQUIDE DE COUPE.

SE PROHIBE TERMINANTEMENTE UTILIZAR LA MAQUINA SIN
LIQUIDO DE CORTE.

& SEVERAMENTE PROIBIDO UTILIZAR A MAQUINA SEM LIQUIDO
DE CORTE.



| 4

Felesiegassé valt elektromos és elektronikus kdszillékek hulladékként vals eltdvolitdsa
{(Hasznélhatd az Eurépsi Unld és egyéb surdpal orszdgok szelektly hulladékygylijtési
rendszoreiben)

Ez a s2imbdlum a kéazldken vagy a csomagolfissn szt jeizi, hogy a terméket no kozelje hiztartasi
hulladékként. Kérjilk, hogy az elekiromos és slaktronikal hulladék gyUitésére kijeldtt gyGitohelysn adja
io. A feleslegessd valt termékének helyes kezeldsével saglt megslbznl a kérnyezet &s az emberi

g ész8é( karosod4sat, mely bekdvatiazhetne, ha nem kisvett a hulladék kezelés holyes madjat. Az
anyagok, Ujrahasznositdsa segft a természetl eréiformasoic megdrzésében. A tenmék Glrahasznosiésa
érdekében tovébbi informécicért forduljon a lakhelyén az iletékesekhez, a helyi hulladekgy(jts
szulgéitatéhoz vagy shhoz az Ozlethez, ahol a terméket megvasaroita,

| 3

Naklisddni s nepotFebnym etektrickym a elekironickym zatizenim (platné v Evropské unii a
daldich evropskych stétech uplatiujicich oddéleny systém sbdru)

Tertto symboi umistdny na vyrobku nebo jeho balen! upozoniufe, 2e s vrobkem po ukondeni jeho
Hvotnosti by nemélo byt naklddéno jako s ba2nyrm odpadem z domdcnostl. Misto toho by mé byt
odloZen do sbamsho misly, uréenaho k recykiact slektronickych virobkd a zaffzeni. Dudrerifim lélo
instrukce 2abrénita nagativnim dopadOm na Xivotnf prostfed! a zdravi lidi, kterd naopak mdZe byt
ohroZeno hesprévnym nékiadnim s vyrobkem pH Jeho likvidaci. Recykiovénim matedéld, z nich? je
vyroben, pomQtete zachovat pHrodnl zdroje. Pro zisként dal3ich informact o recyklaci tohoto virobku
kontaktujte, prosim, mistaf orgdny stathl sprévy, mistni firmu zabezpeduiici likvidact a sbér odpadd
nebo prodejnu, v néX jste vyrobek zakoupill,

| 3

Likvidécia starych elektrickych a slektronickych zeriadenl (Plati v Eurépakej tnil a ostatnych
eurdpskych krajindch so zavedenym separovanym zherom)

Tento symbol na vyrobku aiebo obaie znamend, ke s vytobkom nembfe byt hakladané ako s domovym
odpadom. Miesto toho Je potrebné ho dorudl do vyhradenéhio zbemého miesta na recykidciu
eleltrozariaden]. Tym, Ze zaistite spravne znelkodnenie, pombdZete zabdnif potencionainermu
negathmemu vplyvu na 2ivotné prostradie a fudské zdravie, ktoré by v opa&nom pripade hrozil pri
nesprévnom nakiadan! s tymto vyrobkom. Recyklacla materidlov poméha uchovival prirodné zdroje.
Pre zfskenie daldich podrobriych informécli o recyklécii tohoto vyrobku kontaktujte prosim vad miestny
alabo obecny Grad, miestnu stubu pre zber domového odpadu atebo predajiiu, kde ste vyrobok
rakupii.

| =4

Eski Elektriki & Elektronik Ekipmaniann Atiimast (Avriipa Birlii* nde ve ayn toplama
sistemiorine sahip diljer Avrupa Ulkelerinde uygulamr)

Oron veya ambalafl Ozerinde bulunan bu sembol, bu Driindn bir ev atig! olarak muamele gbrmeniest
gerektigini gbsterir. Bunun yerine, elektrikil ve elektronik ekipmaniarin gerf donbsOm0 igin meveut olan
uygun toplama noktasina teslim ediimelidir. Bu Driniin dogru sekiide atiimasini soglayarak, bu tirhiia
yanlis mbdahale ediimesi sonucunda ortaya gikabilecek ve gavre ile insan saghiyi Gzerinde olumsuz
etidde bulunabllecek durumilarin Snlemesine yardimci olmus olursunuz. Malzemelerin gert ddnlisimi,
dogal kaynakdari korumamiza yardimei olacaktir. Bu UrdnOn geti d8nlsbm@yle iigill daha fazla bilgl iein,
l0tfen sehrinizde bulunan yerel ofisie, evsel atiklar toptama servisinizle veya bu {irinl satin aldigintz
magazayta temasa gegin.

| 34

oaas_n2»30.;303520_363;00_9330?o—_w§o<o<30w£===:=on8=:o<3n-x=.
driaveh s sistamom zblranja loZenth odpadkov) :

Ce se na lzdelku ali na njegovi embala$i nahaja ta simbol, pomeni, da z fzdetkom ne smete ravnati
snako kot 2 drugimi gospodinjskimi odpadkl. Morats ga oddatl na ustrazno 2bkno meslo za racikliranjs
elektriéne in eiektronske opreme. 8 praviino oddajo tega izdelka boste pomagall prepredit negativne
posledice na okolja in zdravje fludi, do Katerth bi priflo v primery heustreznega ravnana ob odstranitvi
tega lzdeika. Recikliranje materiala bo pripomogio k ohranjevanju naravnih virov. Podrobnefe
informacije o recikliranju tega izdelka lahko dobite pri lokalni mestni uprevl, sluzbi oddsjanja
gospodinjskih odpadkov ali v trgovini, kjer ste izdelek kupili. Odpadno elektridno in elektronska opremo
iahko oddate brezpladno tudi distributerju neposredno ob dobavi elekinine oz. elektronske opreme.

|

YTUAKHIAUNA 2NEKTPHUACKOTO W INOKTPOHHOrO 0COPYAOBAHKA (AUPIKTHEA NPHMEHAETCA 8
crpanax ERpaconosa 8 APYTHX 8BPOTIERCKUX CTPAHEX, AN ASRCTRYIGT CHCTOMBL
PR3INeNLHOro cGopa OTXOA0E)

Aannuit 3nak Ha yeTpoicTee uNu ero ynakoexe 0603Ha4aeT, 4TO AHHOE YCTPORCT B0 HAMLIn
YTHManpoRaTe BMECTa C NPourmm BuiToBbIMK 0TX0AaMKM. ET0 cneaysT caaTs B CoOTBETCTEYIOUMI
NPUEMHBITA NYHKT epepaGoTki 3NEKTPHUBCKOND H 3N1BKTPOHHOM obopyaoeanua. HenpaswibHan
YTHMBAUWR NAHHOMO NINRGIVH MOXET NPHUBECTH K NOTEMLMETHHO HEFBTUBHOMY BRWAHINO HA
OKPYX&IOULYI0 cpely H 3n0poBLa NIABH, NCITOMY ANR NPOAOTHPAIIBHWA MOACGHMX NoCnancTaui
HEOBXOAUNO BLINONHATDL CTIAUMANILHLG TPESOBEHUA NO YTHNRIBUMM ITOMD Waaenn. MepepaGoTra
AAHHBIX MBTEPUASIOB NOMOKET COXPAHUTL NPUPORHLIG pecypey. [InA nonyyeruna Gonas NoapobHoR
nihopUaLIMK © NepepaltoTKe 3TOM KINENUA OOPATUTECH B MECTHBIS OPIBHL! FOPOACKOND YNPABNAaHMA,
cnyxGy c60pa GLITOBBIX DTXOADA WK B MarasnH, rae 66in0 NPMOGPETEHO KAAENNS.

B

KEytdsti poistetun sfhk3- ja elektronlikkalsitieen hivitys (Eurcopan Unloni ja mulden
Eurcopan maiden keriysjirjestalmait)

Symboli, joka on merkitty Tuotteeseen tai sen pakknukseen, osoittos, ett 4t tuotetts ci san kiaite!ly
taiousjitterni. Tuote on sen sijaan luovutettava sopivaan mw:r@.h.“a_arzonzxrui:aag kierrdtyksestd
huolehtivaan kerdyspisteeseen. Timin tuotieen asianmukaisen hiviltimisen varmistamisella autetaan
estimiin sen mahdolliset ympristton ja tervepteen kohdistuvat haittavaikutukset, joita voi aiheutua
tapauk Hmin epiasi: ka Jatekasitteiysta. Materiaalien kierritys s55stax
__gosscs,\mém‘qﬁraav_m».ﬁora:.n:?i?n.:!a:u:ua..ﬁﬁunsvu;u_:mams*:::n:-o..awzxa.

| 4

Bortskatfolse af eloktrigk og slektronisk udstyr (geelder | EU og andre europselske lande
med egne indsamlingssystemer)

Hyis dette symbol findes pA produktet elier p& emballagen betyder det, at det pigarldende produkt ikke
mé bortskaffes som almindeligt husholdningsaffald. Du skal i stedet aflevere det pa et indsamlingsated.
s4 det elektriske og elektroniske udstyr kan blive genbrugt. NAr du bortskaffer produktet korrekt,
hjeelper du med at fothindre de mulige negative pavitkninger af miljpet efler sundbeden, der kan opstA,
hvis produktet bortskaffes pd upassende vis. Genbrug af materialer er med at bevare naturens
ressourcer, Yderligere oplystiinger om genbrug af produklet fis ps kommunef, pd genbrugscentralen
eller i den butik, hvot du kebte produktet.

| 5

Tratamento de Equiparnentos Eléctricos e Electrénicos no final da sua vida Gt (Aplicével na
Unllio Europala e em pafdes Elropeus com sistemas de recolha selectiva de resfduos)

Este simbolo, colocadd no produto ou na sua embalagem, indica que este niv deve ser tratado como
residuo urbano indiferenciado. Deve sim ser colocado num ponto de recolha destinado a resfduos de
mMEmé:m:.R eléctricos e electrbnicos. Assegurando-se que este wn_.oh:a é correctamente depositado,

ird prevenir potenciais conisequbneios negativas para o ambiente coma para a sadde, que de outra
forma podertam ocotrer pelo miau manuseamento destes produtos. A reciclagem dos materiais
contribuird para a conservagSo dos recursos naturais. Paca obter informagio mais detalhada sobre a
reciciagem deste uito, por favor contacte o municipio onde reside, os servicos de recolha de residuos
da sua drea on a loja onde adquitiu o produto.

| 5

Anoxomdii Nokatol HAexTpixod & HAexTpovikou EEonhiopod(loxier orny Eupemoix
Evwon xay dhkeg Eupunaiic xopeg pe Eexwprora gusTiipara nepraulioynic)

To oUuBoAo auTd endvw oTo NPOTdY §} o guoKeuaoia Tou onuaivel 4T To NPoldv ey npénet va
neraxtel pall ue va okiaxd anoppippara alrd npénet va napadolcei oe éva xatdMnro onpsio
ouAdoyije nAektpoloyikod Kot NAEXTPovIKOY UAKOG Npog avaxuxAwon. Me 1o va BeBowbrite
671 10 NPOToV NMETAXIRE OwoTd, Bondate oy NpSANYN MBAvV®dY APVITIKGY EMMTWOCWY 0T
nepiBdAiov xat TRV uytia. H avaxdxhwon tov yAikav 8a Bondijoe: otiv £Eotxovoumon eUoK®GY
népwv. la neploodtepeg MANPOPOPIEs OXETIKG HE THY AVAKUKA®ON QuUTOU TOU RPoidvTos,
NAPAKaAOUUE EMKOVWVIIOTE BIE TG Urmpeoies KaBapdmtag Tou Sfjuou oag f 10 xaTacTua
drou ayopaoate 1o npoléy.




1. INTRODUCTION

The "Operating instructions" are an integral part of the machine and should be consulted before, during and
after the start up of the machine and whenever else required. The content of these instructions should always
be carefully observed.

The observance of the above is the only way to achieve the two fundamental aims of this manual:

e Optimization of machine performance

¢ Prevent damage to the machine and injury to the operator
The index of the chapters and the index of the drawings, diagrams and tables is contained in chapter 3 and can be used
to help the location of specific information.

CAUTION : BEFORE INSTALLING THE MACHINE, READ THE OPERATING
INSTRUCTIONS CAREFULLY

2. INFORMATION ABOUT MAINTENANCE ASSISTANCE

2.1 GUARANTEE

¢« MACC S.p.a. products are guaranteed against material and manufacturing defects for a period of 12 months from
the date of delivery or, if the machine is installed by MACC employees, from the date of machine start up.

The buyer is only entitled to the replacement of parts which are acknowledged as faulty: carriage and packing are at
the buyer's expense.In the event of the above, the following information should be supplied:

Date and number of purchasing document

Machine model

Serial number

Code of any relevant drawings

Requests for compensation for the inactivity of the machine will not be accepted.

The guarantee does not cover uses which are not in line with these operating instructions which are an integral part
of the machine. Nor is maintenance covered if the instructions supplied are not observed.

The guarantee will not cover machines which have undergone unauthorized modifications.

« Modification or tampering with the safety devices is strictly forbidden.

3. INDEX

e ¢ MhWN =

3.1 INDEX OF CHAPTERS
Chap. 1 Introduction

Chap. 2 Information about maintenance assistance
Chap. 3 Index of chapters, drawings, diagrams and tables
Chap. 4 Description of the machine
Description of the machine and its components
Intended and unsuitable uses of the machine
Chap. 5 Main technical data
Chap. 6 Handling and transportation
Chap. 7 Installation
Chap. 8 Start up and operation

Devices and their location

Tools supplied

Operation

Special safety checks

General safety rules

Measures to prevent residual risks

Safety, Guidance, Notice Labels on the Machine
Chap. 9 Maintenance and repairs

General safety measures

Maintenance
Chap. 10 Information regarding environmental noise
Chap 11 Laying of — Demolition
Chap. 12 List of spare parts

3.2 INDEX OF DRAWINGS, DIAGRAMS AND TABLES

ENCL. TYPE DESCRIPTION ENCL No. CHAP.
Drawings Handling and transportation- Installation plan 1 6/7A/8.1
Drawing Electrical details 2
Diagram Electrical installation 2
Drawing Machine assembly ‘ 3 7B/8.3




4, DESCRIPTION OF THE MACHINE

4.1 DESCRIPTION OF THE MACHINE AND ITS COMPONENTS

The TA 400 cutting-off machine with circular blade for aluminium produced by MACC is made from a solid casting,
carefully processed and provided with holes for fastening to a bench or pedestal. The upper surface is precision
machined and is fitted with a housing for the attachment of the two vices used to clamp the material. The stop device
allows the length required to be preset and a constant level of precision for repeated cuts. The blade-holding head is
connected to the work bench by means of a joint which allows manual feed cutting movement. The coolant pump is also
securely attached to the motor block. The main switch is located above the motor block. The control lever, fitted with an
ergonomic hand-grip and blade activation button with safety release action, reduces fatigue during operation to a
minimum. The blade is protected by a guard which in its turn protects the operator from ejected shavings. The machine
is supplied with a set of service spanners.

4.2 INTENDED AND UNSUITABLE USES OF THE MACHINE

The TA 400 cutting-off machine with circular blade has been designed and built to cut bars, structural steel and
aluminium pipes in accordance with the instructions contained in this manual.

Therefore, the cutting of other materials is not permitted: if the above recommendations are not observed, the
machine could be damaged and the health and safety of the operator put at risk.

Cutting is not permitted, if the bar has not been first locked in the vice.

5. MAIN TECHNICAL DATA

Under no circumstances should the following data be altered, this is in order to protect the correct functioning
of the machine and to avoid creating safety risks for the operator.

MOTOR three-phase or single-phase

Motor Power KW 2,2

Motor revolutions "~ |{rpm 2800

CIRCULAR BLADE (SAW)

Maximum diameter and thickness Diameter: 400 mm Thickness: 4
BLADE REVOLUTIONS per minute rpm 3000

CUTTING ANGLE 45° right - 45° left

PIECE LOCKING VICE: MAX OPENING mm 220

COOLANT TANK CAPACITY litres 0,8

MACHINE WEIGHT kg 160 - N 1570

6. HANDLING AND TRANSPORTATION
For safe handling and transportation use a lift truck for movement indoors or a bridge crane; in this case, also using
cables fastened to the sling positions indicated on the drawing 1 Encl. 1. Keep the machine in its normal position and
avoid turning it upside down. If the machine is fastened to the pedestal, stability will be greatly reduced and
therefore all the necessary measures should be taken to stop the machine from tipping over.

[All handling and transportation operations should be carried out by trained staff. |

7. MACHINE INSTALLATION
A. MACHINE CHECK AND CONTROL LEVER ASSEMBLY
The machine should be checked to make sure that it has not been damaged during transportation and handling.
Control lever assembly (drawing.2-3 Encl. 1-2) : Fit the supplied head lever 48, into position 3 and fasten it by means of
the nut . To fit the handle, connect the electric cable terminals 220 to the microswitch 218 and place it in the left second
half of the handle as shown in draw.3 Encl.2. Then insert the button 222 and the lever 48. Complete the assembly using
the screws 221 and then 219. Make sure that the cable is inserted into the lever slot, after having checked that there are
no burrs or sharp edges in the slot.
B. FASTENING OF THE MACHINE
The machine will be able to operate in keeping with the technical parameters supplied by MACC if it is
positioned correctly and fastened securely to the bench or the factory floor so that vibrations are minimal
during operation. Consult drawing 2 TA 400 Installation plan Draw.5 Encl. 3.
C. ASSEMBLY OF CIRCULAR BLADE
For the assembly of the circular blade, remove the screw 27 (Draw. 5 Encl. 3), keeping the motor-blade block raised and
rotate the mobile guard 11 backwards. Unscrew the screw 27 clockwise, withdraw the flange 28, insert the circular
blade, making sure that the toothing faces the same direction as the arrow on the mobile guard. Then refit flange 28 and
screw 27.
D. ELECTRICAL CONNECTION TO THE MAINS
[install a differential thermomagnetic switch with characteristics suited to the mains. |
Make sure that the power supply voltage corresponds to the voltage on the motor plate. Connect the cable to the power
supply line observing the colour codes of the individual wires, pay particular attention to the earth wire. Connect the
machine, make sure that the rotation of the circular blade is in the direction shown by the arrow on the guard.
E. CUTTING COOLANT :
To lubricate the cut, fill the tank with Diesel oil.




8. MACHINE START UP AND OPERATION

8.1 DEVICES AND THEIR LOCATION
(The location of the devices described is shown on the TA 400 installation plan Draw.2 Encl.1)

Code 203 CHANGEOVER SWITCH / MAIN SWITCH

Code 218 START-STOP MICROSWITCH: situated inside the handle located at the end of the control
lever and has safety release action.

Code 208 EMERGENCY STOP

Code 55 BAR-STOP

Code 48 CONTROL LEVER WITH HANDLE

8.2 TOOLS SUPPLIED

1 Allen wrench size 3

1 Allen wrench size 4

1 Allen wrench size 5

1 Allen wrench size 6

1 Allen wrench size 8

1 Allen wrench size 14

8.3 OPERATION
CHECKS TO CARRY OUT BEFORE EACH CUT
A Make sure that the circular blade is fastened securely by means of screw 27 (DRAW.5 ENCL.3)

B. Check that the hand indicates the required cutting angle (vice scale)

C. Make sure that the piece to be cut is adequately secured in the vice.

F. Make sure that the is circulating in the machine.

CUTTING OPERATION

A. Before starting to cut, if the cutting inclination is not as required, correct it or change it by pulling the knob 24

and turning the rotating plate 2 until the required position is reached. If the position is not one of the normal set
positions, fasten the rotating plate using the rotating plate pin knob 100.

B. Clamp the piece to be cut by means of the handwheel 21 (DRAW.2 ENCL.1), turn the switch 203, take hold of
the handle 78 located at the end of the head lever and press button 218. The blade will now start turning.

C. Position the blade carefully on the piece to be cut. Then increase the pressure in order to accelerate the
cutting operation without using excessive force. To make a series of cuts, position the bar-stop 55 at the size
required. Fix it into position by using the knob 24 .

D. To replace the circular blade carry out the same operations used to assemble the circular blade. (chapter 7c).

We strongly discourage the use of blades with ruined or insufficiently sharp cutting edges

8.4 SPECIAL SAFETY CHECKS

A. Before using the machine, check carefully that the safety devices are in good working order, that the mobile parts
are not blocked, that no parts are damaged and that all the components are installed correctly and are functioning
properly.

B. Make sure, before operating the machine, that the screws of the guards and other protective devices are
adequately secured, especially the screws on the circular blade guard and the rotation levers of the circular
blade mobile guard.

C. Check that the safety microswitches and the emergency button are functioning correctly. Test them during a
loadless machine cycle.

D. Pay attention to environmental conditions. Do not expose the machine to rain; to not use it in damp environments,
position the machine on a clean dry floor that has no oil or grease stains.

E. Before using the machine, the operator should make sure that all tools and service spanners used for maintenance or
adjustment have been removed.

8.5 GENERAL SAFETY RULES

A. Wear appropriate clothing. The operator's clothing should not be loose or dangling nor should it have parts which
could easily get caught. Sleeves should contain elastic.

Belts, rings or chains should not be worn. Long hair should be kept in a net.

B. Avoid unstable operating positions. Find a safe and evenly balanced position to operate the machine.

C. Keep the work area tidy, untidiness increases the risk of accidents.

D. Do not use the power supply cable to disconnect the plug from the socket. Protect the cable from high temperatures,
oil or sharp edges. For outdoor use, only use extension cables which are in line with current regulations.

8.6 MEASURES TO PREVENT RESIDUAL RISKS

A. The removal of guards and tampering with the safety devices is strictly forbidden.

B. Gloves should always be worn.

C. Standard work clothing should be used and kept closed and should not have flapping parts.

D. The machine should not be cleaned with liquids under pressure.

E. In the event of fire, extinguishers should not be used unless they are the powder type. The electric power supply to

the machine should always be disconnected in these circumstances.
F. Do not insert foreign bodies into the motor cover and to not supply the machine with voltage by tampering with the

safety microswitches or main switch. )
G. Take the necessary precautions to avoid the machine being started by other people during loading,

adjustment, piece changing or cleaning.

10




Safety, Guidance, Notice Labels on the Machine

9. MAINTENANCE AND REPAIRS

9.1 GENERAL SAFETY MEASURES

A. Lockable main switch. Open the padlock in the event of machine failure or replacement of the circular blade.
The padlock key should be entrusted to a responsible person.

B. Before carrying out any work on electrical equipment, remove the power supply plug from the control panel
(disconnect voltage).

C. Only use cables to supply power, which have a cross-section suited to the power of the machine.

D. Opening key. The keys of the machine should be kept by authorized personnel. Do not leave the keys for doors
which provide access to the hydraulic or electrical parts or keys to lockable switches in easy of reach of unauthorized
personnel.

E. Repairs should only be carried out by authorized personnel Only spare parts made by the original manufacturer
should be used, otherwise these could cause damage or injury.

9.2 MAINTENANCE
To allow the machine to work properly and to prevent failures or problems, the machine should be kept clean.

10. INFORMATION ON ENVIRONMENTAL NOISE

An environmental noise test carried out on the TA 400 cutting-off machine with circular blade, identical to the
machine to which these operation instructions refer, has given the following results:

ACOUSTIC RADIATION PRESSURE

1. Laeq = 86.8 dB (A)
2. Lpeak = 97.3 dB (the maximum acceptable value is 140 dB).
3. The level of background noise has no influence = 48.5-54.2 dB (A).

11



11. LAYING OFF AND DISMANTLING

11.1 LAYING OFF

If the machine is to be laid off or left idle for a long period, the following operations must be carried out:
1. Disconnect the machine from the electricity mains.
2. Empty oil from the gear box and cooling liquid from its tank
3. Clean carefully the machine by getting rid of all traces of grease, especially on the worked parts that must be

protected with anti-oxidants.

4.
5

11.2 DISMANTLING

Cover the machine with a sheet, preferably not plastic as it can cause rust due to the humidity condensation.
. Store the machine in a closed, dust-free place.

If the machine must be definitively dismantled, its components must be sub-divided for the purpose of a possible recycle
of the materials and for the environment safety. The following table is given for your guidance:

Steel Electrical Components Light Cast iron |Bronze |Plastic and|Various

, alloy Copper |rubber

Flanges Motors winding Gear Structural Bushings | Seals

and pins boxes parts

Rollers Push button and Control system [Cylinders Electrical box
(relais-transformer)

Spring Belt

12




12. LIST OF SPARE PARTS

058/11

057/1

1 Bench Roller arm pin
2 Rotating plate 056/11 58 | Roller 049/04
3 Head 003/11 59 | Divider plate 044/11
4 Rotating arm support 004/11 60
5 | Rotating arm 005/11 61 | HSHC screw M6x10 DIN 912
6 Counter-vice 006/11 62 |HSHC screw M6x10 DIN 912
7 Disk guard 007/11 63 |HSHC screw M6x10 DIN 912
8 64 |Hexagon soket grub screw with cone
point M8x25 DIN 914
9 Bearing stop flange 009/11 65 |[HSHC screw M8x20 DIN 912
10 | Pump supporting flange 010/11 66 |HSHC screw M8x25 DIN 912
11 Movable biade cover 011/11 67 |HSHC screw M10x30 DIN 912
12 | Jaw support 012/11 68 Handwheel D.40 4L M8x20 (no.2) 077/25
13 [Jaw 013/11 69 |HSHC screw M6x20 DIN 912
14 [ Barrel support 014/11 70 |[HSFHC screw M8x25 DIN 5933
15 | Vice cylinder 015/11 71 HSBH screw M4x8 1SO 7380
16 72 |HH screw M8x25 DIN 933
17 73 | HH screw M10x30 DIN 933
18 | Square nut 018/11 74 | HH screw M10x30 DIN 933
19 75 | Belt SPZ 1037 070/11
20 76 | Hexagon socket grub screw with cone
point M8x16 DIN 914
21 77 |Hexagon socket grub screw full dog
point M8x12 DIN 915
22 | Guide barrel rotating plate 022/11 78 Head lever handle 046/05
23 | Positioning pin rotating plate 023/11 79 | Hexag. nut M8 medium DIN 934
24 | PTirante con boccola L..72 M10 103/11 80 |Hexag. lock nut M10 DIN 936
25 | Pin return spring 025/11 81 | Hexag. lock nut M16 DIN 936
26 | Disk shaft 026/11 82 |Hexag. nut M20x1,5 UNI 5589
27 | Disk screw 018/05 83 | Plain washer for M6 DIN 125/A
28 | Disk flange 028/11 84 | Plain washer for M8 DIN 125/A
29 | Shaft locking pin 029/11 85 | Plain washer for M12 DIN 125/A
30 |Belt guard 030/11 86 HSHC screw M6x12 DIN 912
31 Belt guard cover 031/11 87
32 | Roller arm support 081/11 88
33 Head pin 033/11 89 Parallel pin D.6x24 DIN 6325
34 | Self locking nut M8 90 |[Parallel pin D.6x30 DIN 6325
35 | Shaft sleeve 035/11 N Parallel pin D.6x40 DIN 6325
36 | Return spring 036/11 92 Key 8x7x40 DIN 6885
37 |Release knob 037/11 93
38 | Blade cover mobile rod 040/11 94 | Bearing 6004 ZZ (no.2) 074/11
39 | Mobile blade cover fastening rod 039/11 95 | Bearing 6205 2RS 035/13
40 | Plain washer for M6 _DIN 125/A 96 | Bearing 6206 2RS 073/11
41 Hexagon soket grub screw full dog point 97 |[HSHC screw M6x15 DIN 912
M10x40 DIN 915
42 | Motor support 042/11 98
43 | Head pin 043/11 99 | Hexagon socket grub screw with cone
point M6x8 DIN 914
44 | Disk shaft pulley 064/11 100 | Handwheel D.50 M10x50 067/11
45 | Motor pulley 063/11 101
46 | Small disk guard 078/11 102
47 103 | Water hose coupling
48 | Head lever 023/03 104 | Pump 041/05
49 | Divider 033/06 105
50 | Rotating plate ring 050/11 106 | Water house
51 Pin 107
52 | Pin guard stud M12 071/11 108 | Motor
53 [Handle L.90 M12 thread 075/11 109 | Closing cover
54 | Bar stopping rod 031/05 110 | Electric cable
55 | Bar stop 055/11 111 | Release lever M12x85 008/11
56 | Roller arm support 047/04 112 | Hexag. lock nut M14 DIN 936

13




113 | Disk 199 | Cover box 067/90
Box gasket 067-A/90
114 200 | Electrical box 066/90
115 | Pin D.3x18 DIN 1481 201 | Plate 069/90
116 | Hexagon socket grub screw with cone 202 | Omega raceway 046/90
point M6x16 DIN 914
117 | HH screw M10x40 DIN 933 203 | Changeover switch (3F) 011/90
118 | Plain washer for M10 DIN 125/A 203 | Main ON/OFF switch (1F) 001/90
119 [Snapring D.52 E DIN 472 204 |RH screw M4x14 DIN 7981 291/95
120 |Ball D.6 205 | HSHC screw M4x6 DIN 912 120/95
121 | Bench tap 042/05 206
122 | HSHC screw M4x6 DIN 912 207 | Fitting PG13,5 215/90
123 | HH screw M10 DIN 933 208 | Emergency button 085/90
124 |Snapring D.25 E DIN 471 209 | TBEI screw M4x6 ISO 7380 280/95
125 |[Snapring D.45 E DIN 471 210 [ Remote controlled switch 032/90
126 |Hexagon socket grub screw with flat 211 | Thermal relay 053/90
end M10x50 DIN 913
127 | Hexag. lock nut M10 DIN 936 212
128 | Container 065/11 213
129 [ Aluminium plate 038/11 214 [ RH screw M4x14 DIN 7981 291/95
130 |HSFHC screw M4x10 DIN 5933 215
216
217 | Transformer 20 VA 092/90
218 | Micro switch of handle 028/90
219 | HSFHC screw M4x8 DiN 7991 255/95
220 | Elecitrical cable 2x1 003/77
221 | RH screw M2,9x13 DIN 7981 294/95
222 | Button 046/05

14




[CAPACITA’ DI TAGLIO - CUTTING CAPACITY|

CAPACITA’ DI TAGLIO -
CUTTING CAPACITY - CAPACITE DE COUPE
SCHNITTKAPAZITAET - CAPACIDAD DE CORTE

O

O

errrrry
U 7

7 f

7
% 7
-
2z

.

90° 60 140 110 x 10 180 x 100
45° 60 130 100 x 100 150 x 100
[SCELTA DEL DISCO - BLADE SELECTION]
Doonelro ~ Dineler | 200 225 250 275 300 315 350
iametre - Durchmesser
SPEESSF"’E - Thickness | 4 ¢ 18 2 25 25 25 3
paisseur - Dicke
b=10-80 t 3 3 3 3 3 3 3
g=<2 z 200 230 250 280 300 320 350
b;jgﬁo t 5 5 5 5 5 5 5
d=10-18 z 130 140 160 170 190 200 220
b=20-80 t 8 8 8 8 8 8 8
g=4-10
d=18-30 z 80 90 100 110 120 120 140
t 10 10 10 10 10 10 10
d=30-40 z 60 70 80 20 90 100 110
440 t / / / 12 12 12 12
z / / / 70 80 80 90
Wj
O 7

e

Si garantisce il funzionamento ottimale della vite-corona utilizzando dischi con fori di trascinamento.

NN

|

Best performance of worm screw worm wheel gearing is guaranteed when circular saw blades with drawing-holes are used.

Nous garantissons le bon fonctionnement de la vis et couronne seulement si l'on emploie des fraise-scies avec frous d'entrainement.

Die verwendung von Sageblattern mit Mitnehmerlochern sichern den guten Betrieb der Schnecke und des Scheckenkranzes.

b= diametro esterno/altezza (tubi) - outside diameter/height (pipe)

diametre extérieur/hauteur

d= diametro/altezza (pieni) - diameter/height (solid)
diamétre/hauter (plein) - durchmesser/hohe (voll)

g= spessore del tubo - pipe thickness

epaisseur du tube - rohrdicke
t= passo dentatura - toothing pitch

pas denture - entfernung verzahnung
z= numero di denti - number of feeth

numero de dents - zahnnummer




DIMENSIONI D'INGOMBRO E INSTALLAZIONE

Overall dimensions and installation
Dimensions hors-tout et installation
Aussenabmessungen und installation
Dimensiones mdximas extremas e instalacién

218

208

890~

: B

[ %) l
n
o _Féh | ="
410
[ \
o g 915~ 104
5 N\
>l 540 | 121
Bir 1
o
Ol
olL
5%
o |m
n
£ 3!2
320 interasse
{ l Distance beiween centers
I
21-17 q ®
| N
Ak 5
slg |
512
o g &
@% oly
R|5
D

per M12 I

Allegato / Encl. 1 - Dis. / Draw. 2



MOVIMENTAZIONE E TRASPORTO

Handling and transportation
Manutention et transport
Handhabung und tfransport
Movilizacién y transporte

TR <
COINE
S RS

Allegato / Encl. 1 - Dis. / Draw. 1




203001/90) 20%280/95) 2101032/90) 2050120795 204291/95)
2020046790 2171042/90) 203001/90)

{4 N\
y A & 199 we7/90)
- 199 w0e7-A/90)

201 ©69/50)

& L'_‘j

RN

— 214 29195)

208085790 2114053/90) 200066790 208085/50)

Cassetta Impianto eletirico
Electric Box

Boite Electrigue
Schaltkasten

Caja Electrica

781046/05) —\

218 ©028/90)

219 (255/95)

220003777




3 _ﬁiﬁ v ST

“ | aucisiasy
17/

oyas

OOVIN

“iddy 7 5uo),

AXNOJODY Wiy

DWAYIS oN 70-90+2Z ojoQ
00Y V1L DUR3I5K 02[4{{3]3 DWRYIS *ANOIZIMIS3A0

RILYNGHL__ojjapon .
auoizuosag | wing | iddyy/ ) [ojoapipoufasy

0L 313 &)
HOLLAETIL YA

VITOINVH H0L LN LNION DI 288
FIVYINTO SHOLLMRIEBIN 1SO

zv] Wi

25

288

o—

|

|1y

YH431
G yHyve

O O O O

(OIHJJ3A OdiL) d4€ 05 / 00%7A

Yz Q
- \AANA roorer
| _ AODY-0EZ~dA
184 . P YAOZ
E
~y~y B
1JL
a0y .14 [\
i
o /l/
€
w _ 3d
ZH 0S 007/0E£Z DA - SE'Y/QEL ¥ _ €7 ©
T W% - € dR 7 w =0
OI8Z HWdY - VWY 38010K L\ °
w9 _ .
007 V1 "W - CJ ™ o
IS0 A 007 X €
6 1 9 | L 9 1 Y ] Z L 0




[ T

——

“ 1 BUOISINBY
17

oS

OOVI

“addy £ 1uo))

AXNOKDg Dy

<
DWaYIS N y0-904Z  Diog m
007 Vi Eh“wwwu o9|J4§R)13 bwaYdS “INOIZIIS A e ) ~
o svoizudsaq | ooq | 1ddy7 ) Joipappoy | Asy| RoLLMIT3L ald 3
VITONYH 3HO0LLNNEILNONIM 28S H
FIVHINTO OLLMRFIM VSO 3
)
3d o
= <
3d m
= o
&
L~ | e
zv] X
"\ [ ]
v
s}
vad3L
o o Ol 0 wvuuve
o
[2-E1
0
J\I..!l_ 3d
ﬁ m Z28s —
. s 2 3 o
o |
e _n ; _ AANALS ATt
ADEZ-0~dA
E— VA0
VT Nl
¢ otz 0.
A /
g| v
3d
ZH 05 OEZ IIOA - V&L V _
TZ 8% - £ dH
OLBZ HdY ¢ YWV JHOLOH w 77°
. 0]
™ VoL .
007Vl 0]
ZH 0S
+S0 AOEZ X Z
6 | 8 ] L 9 | 7 Z ] L 0




e, P
1;\L;29 T‘G

ALLEGATO 3




